
RYOBI 18 in. 40cc CHAIN SAW – MODEL NUMBER RY10532

2

15

14
13

16
17

8

4

5

36

37

38

39

40

41
4243

44

46
47

45

9

6

10

10

11

12

20

21

27

30

32
33

5
34

23

2922
35

31

28
26

25

24
19

18

50

51
52

53

48

49

2
1

3

7



RYOBI 18 in. 40cc CHAIN SAW – MODEL NUMBER RY10532

3

* Standard Hardware Item – May Be Purchased Locally

The model number will be found on a plate attached to the engine housing. Always mention the model
number in all correspondence regarding your CHAIN SAW or when ordering replacement parts.

 KEY  PART
 NO.  NUMBER  DESCRIPTION  QTY.

PARTS LIST

 1  901431001  *  Chain  ...................................  1
 2  660640001  *  Screw and Washer 
    (SAFE-T-TIP)  ........................  1
 3  308006001   SAFE-T-TIP  ..........................  1
 4  308609001   Air Cleaner Cover 
    (Inc. Key No. 36) ...................  1
 5  660918001  *  Screw (T27, M5 Torx)  ...........  7
 6  518444001   Handle Assembly .................  1
 7  308639001   Guide Bar  ............................  1
 8  518427001   Grommet, Idle Adjust  ..........  1
 9  518425001   Cylinder Cover  .....................  1
 10  660918002  *  Screw (T27, M5 Torx)  ...........  4
 11  518423001   Air Cleaner, Upper  ...............  1
 12  518421001   Air Cleaner, Lower  ...............  1
 13  638292001   Spark Arrestor  .....................  1
 14  638293001   Muffler Stay  .........................  1
 15  678311001   Nut, Muffler  ..........................  2
 16  901380001   Muffler Gasket  .....................  1
 17  660915001   Bolt, Muffler  .........................  2
 18  660917001  *  Screw (T25, M5 x .8 mm)  ....  1
 19  308539001   Muffler  .................................  1
 20  561422001   Seal  ......................................  1
 21  308617001   Clutch Cover Assembly  .......  1
 22  660916001  *  Screw 
    (T20, M5 x .8 mm Torx)  ........  1
 23  518440001   Baffle  ...................................  1
 24  870217001  *  Spark Plug (Champion RZ7C) or
  870217002   Spark Plug (NGK CMR7H)  ..  1
 25  678339001   Nut (M8 x 1.25 mm)  .............  2
 26  308767001   Tension Adjustment  .............  1
 27  638298001   Outer Guide Plate  ................  1
 28  660922001  *  Screw (T20, M4 Torx)  ...........  2

 KEY  PART
 NO.  NUMBER  DESCRIPTION  QTY.

 29  T660931001  *  Screw 
    (T25, M5 x .8 mm Torx)  ........  1
 30  518412001   Chain Guide  .........................  1
 31  631055003   Combination Wrench  ...........  1
 32  308612001   Oil Cap  .................................  1
 33  308611001   Fuel Cap  ..............................  1
 34  308542001   Starter Housing Assembly  ...  1
 35  638309001   Inner Guide Plate  .................  1
 36 518419001  Knob, Cover .......................... 1
 37 518426001  Cylinder Cap .......................... 1
 38 518416001  Choke Rod Grommet ............ 1
 39 631034001  Pin ......................................... 1
 40 518415001  Choke Rod  ........................... 1
 41 678337001  Roller ..................................... 1
 42 678329001  Reture Spring ........................ 1
 43 518451001  Weight ................................... 1
 44 638302001  Slide Arm ............................... 1
 45 678338001  Brake Spring .......................... 1
 46 638299001  Spacer for Guard ................... 1
 47 660932001 * Screw 
    (T25, M5 x .8 mm Torx) .......... 1
 48 940963006  Chain Brake Decal ................. 1
 49 940635003  Clutch Cover Label ................ 1
 50 940992002  Starter Housing Decal ........... 1
 51 940734001  Starting Instruction Decal ...... 1
 52 940654022  Warning Label ....................... 1
 53 940657013  Icon Warning Label ................ 1
 54 580699001   Scabbard (Not Shown) .......... 1
 55 308552001   Carrying Case (Not Shown) ... 1
  983000867   Operator’s Manual (961040001)
  03-26-07 
  (Rev:02)



RYOBI 18 in. 40cc CHAIN SAW – MODEL NUMBER RY10532

4

1

1

2

3

4

5

6 7

8

9 11

10
1213

14

15

16

17

1825

42

43
58

57
56

45

48

50 44

60

40

57

39

38
37

36

35

34

41

49

4751
21

46

19

2059

21

55 54

52
53

21

22

23242526

29

27
2825

30

31

32
33

1

1

50



RYOBI 18 in. 40cc CHAIN SAW – MODEL NUMBER RY10532

5

 KEY  PART
 NO.  NUMBER  DESCRIPTION  QTY.

PARTS LIST

 1  660916002  *  Screw 
    (T20, M4 x .7 mm Torx) ..........  6
 2  308538001   Coil Assembly ........................  1
 3  308537001   Rotor Assembly .....................  1
 4  308556001   Engine Assembly ...................  1
 5  660918001  *  Screw 
    (T27, M5 x 19 mm Torx)  ........  1
 6  561450001   Pipe .......................................  1
 7  518411001   Pin .........................................  1
 8  678336001   Roller .....................................  3
 9  660922001  *  Screw 
    (T20, M4 x 12 mm Torx)  ........  2
 10  638303001    Brake Band ............................  1
 11  518455001   Spring Cover .........................  1
 12  308536001   Clutch Assembly ...................  1
 13  678313001   Plate for Clutch Assembly .....  1
 14  308540001   Drum ......................................  1
 15  678317001   Bearing ..................................  1
 16  518414001   Oil Pump Cover .....................  1
 17  308541001   Oil Pump Assembly ...............  1
 18  518434001   Damper Cap ..........................  1
 19  561426001   Damper  .................................  1
 20  518442001   Engine Case ..........................  1
 21  660917001  *  Screw 
    (T25, M5 x .8 mm Torx)  .........  5
 22  678320001   Eyelet .....................................  1
 23  901376001   Stopper ..................................  1
 24  561428001   Damper ..................................  1
 25  660918003  *  Screw 
    (T25, M5 x 16 mm Torx)  ........  3
 26  518435001   Damper Cap ..........................  1
 27  660921001  * Bolt 
    (Carburetor M4 x 70 mm) .......2
 28  518465001   Intake Manifold ......................  1
 29  518417001   Throttle Rod Grommet ..........  1

* Standard Hardware Item – May Be Purchased Locally

The model number will be found on a plate attached to the engine housing. Always mention the model
number in all correspondence regarding your CHAIN SAW or when ordering replacement parts.

 KEY  PART
 NO.  NUMBER  DESCRIPTION  QTY.

 30  308545001   Carburetor Assembly .............  1
 31  901379001   Gasket ...................................  1
 32  308549001   Insulator Assembly ................  1
 33  901378001   Insulator Gasket ....................  1
 34  660919001   Screw ....................................  1
 35  561451001   Breather Pipe .........................  1
 36 638295001   Throttle Rod ............................1
 37 518428001   Safety Rock Arm ....................1
 38 518466001  Throttle Lever .........................1
 39 638296001  Spring Pin ...............................1
 40 678325001  Throttle Spring ........................1
 41 300780004  Primer Assembly ....................1
 42 518429001  Grip Cover ..............................1
 43 308583001  Breather Assembly .................1
 44 660918002 *  Screw (T27, M5 Torx) ..............1
 45 308550001  Right Handle Assembly ..........1
 46 561425001  Breather Grommet ..................1
 47 760679001  Stop Awitch Assembly ...........1
 48 678321001  Spring .....................................1
 49 290731001  Earth Cord ..............................1
 50 660918004 *  Screw 
    (T25, M5 x 19 mm Torx) ..........2 
 51 290732001  Cord ........................................1
 52 678407001  Cone Spring ...........................1
 53 561421001  Grommet ................................1
 54 518413001  Joint ........................................1
 55 561449001  Rubber, Pipe In Oil Pump .......1
 56 300759003  Fuel Filter ................................1
 57 690699001  Fuel Pipe Clip .........................1
 58 570259003  Rubber Tubing ........................1
 59 678312001  Nut ..........................................1
 60 570247009  Rubber Tubing ........................1
 61 570247010  Rubber Tubing ........................1




